2576 |

|
I
‘ | 3x8 BCS []
|
3647 |
NL M4x0.7 Flanged 6837 ! ikl \ 2746
1747R opt. ggg;é OP{- ! | 13x6x0.5 MW
17476 opt. Gearh onL ‘ . 3642X
1747P opt. opt. 2535 _ ‘ 3x12.CSS
\ 6837X opt. ‘ axioces & o
2
(0 32CsS - i o
& : 3937 A
1654 — ] _ @ 3 4x12BCS
1654X opt. ~ 6832A opt. 3643R opt. el
68326 opt. 2669 _ 3643X opt. s
1985 6832R opt. | -
5x8%0.5 TW 6832?4@%@ -
5119 Ve
10x15x4 BB 6851X" 3x12SS g
2579 g85iRopt. @
3x15 BCS
3642X
3x12 0SS
2746 %23{;@ ot
R opt.
LY 52mm_ - /? ~ Y Seda Rt
2579 231323 BCS et Yo 643X opt. ~
3x15BCS . ////,%
.
[ g 22
3x15BCS 6823
\o}‘\ 6823 opt. | \ 5576
N B 55764 opt.
6735 | 5572 opt.
!
Shock Assembly 3647
g;g;A " NL M4x0.7 Flanged
: % 1747R opt.
6K opt, 9 32 1x4 BB 17476 opt
spere o 315 BCS | é/ seiod /\ 1747P ot
1765 opt =
2746 ‘ 6832X o&. O6
— 3x6x.05 MW / 3642X 6837A opt. / \a
— 2545 [ 3x128S 6837 opt.
5x8x2.5 PB , 6837R opt! 1985 .
- ~ 9335 6837X opt.| 5x8x0.5TW
6845K 67426 opt. ‘ 6845X
é - 6742R opt.
) / 742X opt. gggg |
2579 |
3x15 BCS
Install with rim facing upward.
| / - /
- Front A bl
) e ront Assembly
& ) A
X15CCS] ©_ 7 o545
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See Parts List for a complete 9 Specifications on this page are subject to change without notice. Every attempt has been made to ensure
listing of optional accessories. 1See driveshaft assembly for individual parts  the accuracy of this drawing, however Traxxas cannot be held responsible for typographical or other errors.



6815R

2577
T 3x10BCS

Rear Assembly

3x8 BCS 2577

2576
38 BCS [ 3x10 BCS

2746
3x6x0.5 MW

Rk M4x0.7 Flanged W

x0.7 Flange opt.

TaRopt 1985 18526 opt

1747G opt. 5x8x0.5TW 13527 opt. 3641

1747P opt 1952X opt. 3641A opt.
v 36446 opt

3644R opt. 3642X
1085  3644Xopt 3¢i2SS

P

3x12 CCS

5576
5576A opt.
5572 opt.

Shocks Assem I::Iy—3767
- NL M4x0.7 Flanged
1952 Limitet
19524 opt. (fontonly) 1747R opt.
lire
opt. .
P11 025K ogt. 5x8x0.5 TW
> @ 1654
%) 1654X o&
~. 3769
5x11x4 BB
Use #1666 silicone
3x10 CCS shock ol
3
4x12 BCS REV 200807-R11
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Optional Center Differential*

6884 Flat side
6884 (= againstgear  ggas

2575 6888
?3X6 BCS 4x3 GS

6888 )
2575 6883 — Flat side
BCS 3x6 ggigsgg 6884E7 ~against gear
6843R-52T *Requires pinion gear upgrade

6877A opt. 2743 q p gear upg

2550

3x8 CCS

6890
6890X opt.
4 2550
6860A /\@ 3x8 CCS
932 F 6860A
3x6 FCS T T e T T~~~
s A 6860R -
. & 6860A 2534 =
L e 6860R 323005 i
3785 X i L
Includes Leads M/ - ® Son 38 B(/)S/§ -
22 g Siesss, /-] 5119 o o
/! 5 E ] — 10x15x4 BB
542 T~ @ <
3x15 CS . . , il
%77 { i -
3x10BCS
N ‘
Z / 5556

5351 opt.

5556 5352X opt.
5351 opt.

3x8.25
SCREW PIN

5116
5x11x4 BB

3956 54T
3956R 54T opt.
3956X 54T opt.
6842 50T opt.
6843 52T opt.

=2 > AS REV 200807-R11
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Chassis Assembly 227

6727

6727X opt.

e
=

\\\\\\\\\\\\\\\\\\
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Rear Driveshaft Assembly
Available fully assembled as part #6852X

6850X

N /
g =t

Front Driveshaft Assembly
Available fully assembled as part #6851X

6854X

3937
4x12 BCS

4x12 BCS

REV 200807-R11

Specifications on this page are subject to change without notice.
Every attempt has been made to ensure the accuracy of this drawing, however Traxxas cannot

be held responsible for typographical or other errors. See Parts List for a complete listing of optional accessories.



